
   
 

1 
 

California State Water Resources Control Board 
 

Agreement Number: 19-058-240 
Contract Period: November 1, 2019–January 31, 2022 
 
 
Summary of Environmental Effects  
Evaluating effects of urban water use efficiency standards (AB 1668-
SB 606) on urban retail water suppliers, wastewater management 
agencies, and urban landscapes (trees and urban parklands)*  

 

* The report, as shared on May 9, 2022, only contains the evaluation of the 
urban water use efficiency standards on wastewater management.  The work 
on urban retail water suppliers and urban landscapes (trees and urban 
parklands will be incorporated at a later date).  
 

 

    

 

 
January 2022 

 

Office of Water Programs 
[...]
• Coating pipes and appurtenances (manholes): For existing infrastructure, corrosion-resistant 
epoxy and other erosion-resistant coatings are available (WRF 2017). These are especially 
useful in manholes and pump stations. Coating the interior of pipes is not generally practical.  

• Pipe replacement and slip-lining: Replacing pipes is one of the most expensive management 
responses. Pipes that remain intact, however, can be slip-lined with plastic materials that 
shield corrosion-prone pipe material and establish a smooth interior. Slip-lining pipes is an 
established technology, but because of costs, it is mainly used to prolong the life of older 



   
 

24 
 

pipes that are subject to corrosive conditions. It is not widely used as a preventative measure 
on young pipe. 

Table 6-8: Summary of effects of lower flows on collection systems and mitigation responses 

Low flow effects Responses 

Deposition of solids in wastewater 
collection system 

Increased labor to flush solids, equipment purchases 

Increased sulfide generation causing 
corrosion of pipes 

Replace or upgrade collection pipes 

Increased sulfide generation causing odor 
complaints 

Increased chemical usage, equipment needs 

Root intrusion and blockages in small 
diameter laterals 

Increased labor and chemical usage, equipment 
purchases 

Generation of methane gas No response 

Increased cycling of lift station pumps, 
reduced pumping efficiency 

Lift station upgrades to address reduced pipe life 

Blockages of lift station pumps Increased labor 

Lift station corrosion from increasing 
sulfide causing  

Lift station upgrades to address reduced lifespan of 
equipment 

Note: Developed by authors. 

1.3.2. Wastewater Treatment Systems 

Facilities that process and manage wastewater are constructed using relatively mature technologies 
that are available at the time when the facility is being designed. The systems are designed, 
constructed, operated, and financed over decades. Recent decades have seen significant changes in 
long-term water use habits in California’s cities. As such, many WWTF operators and managers have 
been adept at updating and optimizing processes to address changes in flow and influent quality 
over time.  

Mitigation and adaptation actions in wastewater treatment facilities to deal with future conditions 
will likely involve adapting and updating treatment processes. For instance, in a study from Southern 
California, planning models identified cost-effective mitigation actions to deal with influent flow and 
concentration changes. Across scenarios of climate and water use, cost-effective adaptation actions 
included blending influent combined with advanced treatment (Tran et al. 2017). New technologies 
that facilitate greater flexibility in operational parameters across flow rates are likely to be highly 
useful. These can include monitoring technologies, strategies to equalize changes in influent flows, 
and upgrading facilities with corrosion-resistant materials. Table 6-9 describes multiple strategies that 
wastewater agencies can consider for adapting systems to future conditions with lower influent flow 
rates.  



   
 

25 
 

Table 6-9: Strategies for managing reduced flows, increased concentrations, and mass loading at 
wastewater treatment facilities 

Strategy Description 
Continuous monitoring Monitoring is used to track and respond to process changes. Technology is 

available for the continuous monitoring of nearly any parameter, including 
toxicity, specific constituents, flowrates, concentration. Sensors can be placed 
throughout the wastewater management system for real time feedback on 
process performance.   

Source control Working with the public to eliminate certain materials from the wastewater flow. 
For example, it was common to dispose of expired pharmaceuticals by flushing 
them down a toilet. Modern wipes are an example of an incompatible material 
that is best controlled at the source. 

Flow equalization Because wastewater processes operate better at constant flowrate and loading, 
incorporating equalization facilities into the flow diagram is common. 
Reductions in flow and operation below design capacity may create tankage that 
is no longer required, e.g., extra clarifiers. These facilities can then be converted 
for use in flow and load equalization devices. 

Corrosion resistant 
materials 

Higher levels of hydrogen sulfide and TDS increase rates of corrosion. Using 
materials resistant to attack from the increasing salts, organic acid, and sulfide 
concentrations in wastewater can help reduce undesirable effects. The use of 
epoxy coatings, stainless steel, and plastic piping can last longer than traditional 
materials. 

Pumping and metering 
systems with high turn-
down capability 

Facilities used for pumping wastewater or metering flows, such as chemical 
injection systems, can be specified to operate reliably over a wide range of 
conditions. The ability to adapt to low flows should be considered in all future 
designs. 

Ability to take process 
units out of service to 
accommodate reduced 
flows 

Many wastewater facilities are operating far below their design capacity.  
Modifications can be made to improve opportunities for taking processes in or 
out of service. For example, the addition of pumping or distribution piping 
could improve process flexibility. 

Odor control structures 
and covered basins 

As processes become more compact, enclosures are more feasible.  Enclosed 
headworks and other facilities that cover open-air WWTF devices make it 
possible to contain and treat odors associated with septic conditions. 

Influent filtration Primary clarifiers use gravity separation to segregate settleable materials and may 
become less effective with septic wastewater. Influent filtration will make it 
possible achieve high level of influent treatment under variable loading 
conditions. 

New Biological Nutrient 
Removal (BNR) processes 

A variety of biological processes are now available to remove residual nitrogen 
and phosphorus from municipal wastewater. The changes in wastewater 
characteristics need to be considered for any potential impacts on new biological 
process. 

Enhanced side-stream 
treatment 

As more food waste and other organic commercial and municipal solid and 
liquid wastes are imported for processing by anaerobic digestion and energy 
recovery, there will be a greater need for side-stream treatment to remove 
nutrients and specific constituents. 

Note: Developed by authors. 

In additional to new technologies and processes, innovative management strategies are also essential 
for adapting to future conditions that WWTFs in California will likely face (Table 6-10). Such 
strategies include the following: 



   
 

26 
 

• Working with local water supply retailers to update collection and treatment facility upgrades 
that align with demand forecasts and projected water use efficiency that considers past 
observed changes, including drought effects. 

• Evaluating thresholds of changes in water use and wastewater influent changes that would 
instigate significant effects that require significant investments in adaptation actions. Such 
studies must consider site-specific factors of collection system layout, the portion of influent 
from resident and CII sources, and existing treatment processes.   

• Facilitating collaboration and coordination between water and wastewater agencies on 
implementation of adaptation and mitigation actions to changes in the managed urban water 
cycle (Chappelle et al. 2019). 

• Supporting specialized operator training in adapting to low flows and updating operations 
and maintenance guidance. 

• Developing a long-term strategy for investments, upgrades, and funding sources to 
modernize WWTFs for changes in wastewater influent. 

• Changing ratings for WWTFs to be based on mass loading rather than flow. 
• Compiling regional and statewide data on reported problems during a period of a water 

conservation “stress-test” such as drought.  These systems may require upgrades to better 
manage future declines expected in flow and changes in wastewater characteristics. 

• Preparing WWTFs to manage concurrent impacts from climate change, such as sea level rise, 
sea water intrusion into wastewater collection systems, flooding of coastal and inland 
treatment facilities, drought, and wildfire. 

• Implementing continuous and cloud-based monitoring systems to improve reliability. 

Table 6-10: Effects of lower flows and associated management responses 

Low flow effects Response 
Management of solids scouring events at 
headworks 

Increased labor 

Increased sulfide at headworks Increased chemical cost, upgrade structures 
Grit removal less effective Process upgrades 
WWTFs with conventional trickling filter and 
activated sludge technology process performance 
deterioration 

Increased energy and chemical usage, upgrade 
process, increased labor/consulting needs 

WWTFs with nitrogen removal at or near 
discharge limits due to increasing ammonia 
concentrations 

Increased energy and chemical usage, upgrade 
process, increased labor/consulting needs 

Increased cost for disinfection Increased energy (UV) and chemical (chlorine) use 
Capacity limitations for increased loading and 
codigestion 

Process upgrades, increased chemical and energy 
use, increased labor/consulting needs 

Increasing dissolved solids (salts) and volumetric 
limitations impacting recycled water 

Revenue losses, increased treatment costs 

Wastewater fermentation and transformation Process & operational modifications, energy 

Note: Developed by authors. 

  



   
 

27 
 

1.3.3. Water Reuse Systems 

A range of responses have been considered for managing effects of lower flows on recycled water 
systems (Table 6-11).  

Table 6-11: Summary of strategies to improve recycled water management 

Strategy Description 
Need for side-stream 
reverse osmosis or some 
other method to control 
TDS 

Given the challenges associated with attempting for source control of TDS, 
applying advanced treatment, including reverse osmosis, to a portion of the 
effluent flow which can then be blended to lower the overall effluent TDS is 
becoming more feasible. 

Eliminate salt-based 
water softeners 

The removal of salt-based water softeners has been shown to reduce chloride 
concentrations in wastewater (SCSA 2018) 

Reduce TDS of water 
supply; Partial 
demineralization of 
water supply  

In a study of wastewater discharges in Southern California, the Total Dissolved 
Solids (TDS) of the influent water supply was the dominant factor in controlling 
the wastewater TDS (SCSC 2018). Changes in water supply can have a direct and 
significant impact on WWTF TDS. Within the study that controlled for multiple 
factors, a decrease of 1 gpd in consumption resulted in a 1-2 mg/L increase in 
salinity.  

Increased use of 
rainwater for indoor 
nonpotable uses 

Roof runoff has a very low TDS content, and if used for indoor water supply, 
would not contribute to overall wastewater TDS. 

Flow equalization Supplement wastewater influent with available fresh water sources. This may 
conflict with goals of water conservation. Opportunities to use alternative water 
supply sources such as commercial and industrial wastewater, groundwater that 
requires pumping and treating, or other sources can be explored to the extent 
feasible.  

Upgrade treatment 
processes 

Advanced treatment processes designed to remove dissolved constituents, such 
as adsorption and reverse osmosis, can be used to upgrade effluent quality prior 
to it entering the reuse system. Designing combined systems of tertiary and 
advanced wastewater treatment with reuse that are designed for lower influent 
flow rates may make it possible to better manage future droughts by offsetting 
demands on potable water systems.   

Ozonation and other 
advanced oxidation 
processes 

Advanced oxidation processes should be considered to control the discharge of 
trace constituents to water systems. 

Note: Developed by authors. 

1.4. Results: Effects on Wastewater Management Systems 
Given the diversity of size and location in wastewater management systems across California, 
varying impacts from potential flow reductions from indoor water use efficiency with site-specific 
factors influencing potential impacts are expected. The condition of existing wastewater systems 
throughout the state varies significantly, with some being upgraded with new technology to meet 
advanced water quality standards, while others still relying on systems that may be decades old. 
Population growth, region-specific regulatory requirements, and facility size are key drivers in 
evaluating the extent to which older systems may have undergone upgrades. Additionally, WWTFs 
are often designed to deal with the characteristics of local influent and incorporate assumptions of 
future growth that can influence susceptibility to influent flow rate changes from AB 1668-SB 606. 
Retrofitting facilities with additional infrastructure to upgrade effluent quality can present design 
challenges.  



   
 

28 
 

The following sections describe the analysis and results associated with effects from AB 1668-SB 
606 on collection, treatment, and reuse systems. 

1.4.1. Overall Approach 

A multistep procedure was used to evaluate effects on wastewater management systems, which 
included the following steps that: 

1) linked wastewater management systems with upstream Suppliers; 
2) conducted outreach with wastewater managers to refine and calibrate modeling and shape 

interpretation of model results; 
3) estimated future baseline and objective-based wastewater generation and identify wastewater 

systems at risk of lower influent flows; 
4) evaluated effects on collection systems using process modeling with clustering analysis for 

statewide extrapolation; 
5) evaluated effects on wastewater treatment systems using process and simulation modeling 

with clustering analysis for statewide extrapolation; 
6) estimated the potential reduction in influent flow available for recycled water production 

available to current and planned reuse facilities. 

1.4.2. Linking Suppliers with Wastewater Management Systems 

Many sources of data are available for wastewater management in California, but they are not 
integrated and are not exploited for systems analysis. A first step of the analysis of effects from AB 
1668-SB 606 required identifying, cleaning, and merging data sources for purposes of estimating 
baseline operating conditions in recent years and projecting future effects.   

Assembling Data Sources  

Table 6-12 describes the origins, parameters, and timeframes associated with key data sources used 
for the analysis: 

● The California Integrated Water Quality Systems (CIWQS) includes a table of attributes 
with design flow for many facilities. Such attributes are available for a majority of the 1,300 
facilities. The SWB collects CIWQS data.  

● For a subset of facilities, CIWQS also includes historic monitoring data for flow and water 
quality, which can be used to assess trends in recent operations. For instance, the data can be 
used to examine changes in flow and water quality before, during, and after the 2011–2016 
drought for facilities with available data. Historic monitoring data is available for over 200 
facilities, but not all of these serve URWSs, and CIWQS provides no data to identify 
WWTFs of interest for effects from AB 1668-SB 606. 

● Volumetric Annual Reporting (AVR) data includes reporting on wastewater influent, 
effluent, and reuse for approximately 700 wastewater treatment facilities in the state. Data is 
reported monthly. While the data is standardized for more facilities, it does not include key 
parameters such as design flow and cannot capture acute daily observations that impact 
treatment processes. The SWB collects AVR data.  